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e SEREEN A8 A HYUNDAI
- L MILL TEST CERTIFICATE STEEL
PRNO.(=2A2I5) : F180000121 7 :
COMMODITY(HIZS! : ERW.CARBON STERL PIPE EN 10204 TYPE 3.1 —= 2004 EMNET 5%%’%@“ 22 EB!T!% '.‘CIGLH "
= - _ 08, ‘Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATION(HIZ 7)) T CUSTOMER(D22¢ A}&: AYF A HF)
Hydiostatic Tersik Propertes(Gage Length : 2 inch) Herdhess Test Hardhess Test & OWN Test DW Tesi( C)
Test
TYPE TOTAL Tensie Strength Yied YR Max, CVN Impact Test('C) .
oF SiZe PCs WBGHT LBVGTH 1Spec. Base Wedd Srergih | Rate EL Vale o) Toheat Shear Aea(%)
No. PPE OUT-DIAXTHICKXLENGTH HEATNo.  |Pressure|Time %2 = Aea
B0 (1A XEHx20]) #¥2[ MPa | MPa | MPa % % |%3 #3 , t 2] 3 Jamley] 1 [ 2w
T vin. 215 415 240 ) Specime
%1 = KG) ™) Psl |sEC see —
Max. Ciiteria : In the case of 10x10)
1 EB BE 18" X 0.500 " X 6.150 M 18 15411 1107 Gaxs7 | 1170 | 5 T | 4% a79 3 24
TOTAL i8 1541 1107 I
|
i
Chemical Compostion(%) 2:%100 3:x1000 4 :x 10000 Zn—Coaling Test HC-Test HIC Test Femark
. Mn M3 .| Copper Sufiate | Colapse SS.C. 5 =
Spec. cls|g|P|s|a|N|almw]|v |0 Zn Codting = Prsare | CR | om [ csm PRS x!)Tymorpmwaa)
No.| HealNo xal 2| 2|2 |3 |3 |z2]|z2]|z2]|3]|3]a Tie |Resh | ps % | % | % B ok B perel o
b= ¥2) L: Longitudingl, T: Transverse
= = R T R B R B SR B T X3)B: Base, W: Wekd Ln, H Heal Aflected Zone
; - o W 5 = 3 = % 4) H: Heat(Ladke) Analysis, P: Product Aralysis
e H %7) For each recuction of 0.01% below the: specified C max.
i b LI ST I (] PO R (R (B i | an ncrease of 0.06% Mn above the specified mex.
plw |1 | m|w]|s8|les | 1 ]|a|al|z2]m wilbe pesmlied Lo b @ e of 165%
# 10) CM3=CuNHCr+Mo+V
¥ SPEC YEAR - ASTM AS3(2012ED)

Non—Deshucive Test Fattering / a . c 0 P Y
Hedt Treament U Bending Test Visual & Dimension '
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; = HSe ad A BACASS HESLICL r ool y e
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HERBN HAS BEEN ACCEPTED IN AOCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER o iy -~ Py
* 2 ZASAM HIIE AAST2| AZSAl CHHA BHITHLUE 4= USD, ASYN 2 META MM A= o[22 goid 4 USLITL
SURVEYOR QA Mareger

» B AASYME HEQ TNR2M(HAMY BE TEH2YH &3 MEYUL, HKG2M HWES MUY DUTRUA #ostd £ USUCL(http://sm.byundai—steel.com/cs/cm/login.jsp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).

You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal’




